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Product: XR19AX25WM2/48Y

C Section 1: Report summary
Specification: FCC 27

Section 1: Report summary

1.1 Test specification
Part 27 — Miscellaneous wireless communications services

1.2 Statement of compliance
In the configuration tested the EUT was found compliant

Yes X No []

Test method: ANSI C63.26-2015, 662911 D01 Multiple Transmitter Output
v02r01, 662911 D02 MIMO with Cross-Polarized Antennas v01

1.4 Registration number
682159

1.5 Test report revision history

TRF Original report issued

1.6 Limits of responsibility
Note that the results contained in this report relate only to the items tested and were obtained in the period between the date of initial
receipt of samples and the date of issue of the report.

This test report has been completed in accordance with the requirements of ISO/IEC 17025. Nemko Spa authorizes the applicant to
reproduce this report provided it is reproduced in its entirety and for use by the company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such
third parties.

Nemko Spa accepts no responsibility for damages, if any, suffered by any third party as a result of decisions made or actions based
on this report.
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Section 2: Summary of test results

Product: XR19AX25WM2/48Y

Specification: FCC 27

Section 2: Summary of test results

2.1 FCC Part 27, test results

§27.53(h)(3) |2.1049 Occupied bandwidth Pass
§27.50(d) 2.1046 Peak output power at RF antenna connector P
EIRP ass
§27.50(d) 2.1046 Peak output power at RF antenna connector P
ass
PAPR
§27.53(h) 2.1051 Spurious emissions at RF antenna connector Pass
§27.53(h) 2.1053 Radiated spurious emissions Pass
§27.54 2.1055 Frequency stability Pass
Notes:
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Section 3: Equipment under test

Product: XR19AX25WM2/48Y

Specification: FCC 27

Section 3: Equipment under test (EUT) and application details

3.1 Applicant details

Name:

Teko Telecom Srl

Federal

Registration 0018963462

Number (FRN):

Grantee code XM2

Address: Via Meucci, 24/a

City: Castel S. Pietro Terme
Province/State: Bologna

Post code: 40024

Country: Italy

3.2 Modular equipment

Yes []

Single modular approval

No X

Yes []

Limited single modular approval

No X

3.3 Product details

Grantee code:

XM2

Product code: -X19AX25M2

PCB

Base Station

Model

name/number: XR19AX25WM2/48Y
Serial number: 1014959002

3.4 Application purpose

Original certification
Change in identification of presently authorized equipment

Original FCC ID: Grant date:
[  Class Il permissive change or modification of presently authorized
equipment
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C Section 3: Equipment under test Product: XR19AX25WM2/48Y

Specification: FCC 27

Section 3: Equipment under test

3.5 Composite/related equipment

The EUT is a composite device subject to an additional equipment
authorization

Yes [] No X

The EUT is part of a system that operates with, or is marketed with,
another device that requires an equipment authorization

Yes [] No X

If either of the above is “yes”:

[  has been granted under the FCC ID(s) listed below:
] is in the process of being filled under the FCC ID(s) listed below:
[ is pending with the FCC ID(s) listed below:
] has a mix of pending and granted statues under the FCC ID(s)
listed below:
i FCC ID:
i FCCID:

3.6 Sample information
10/21/2019

364520

3.7 EUT technical specifications
Down Link: 19952020 MHz

Wideband

LTE (16QAM, 64QAM, 256QAM, QPSK)
LTE: 5 MHz, 10 MHz, 15 MHz, 20 MHz
standard

LTE: D7W

Down Link: 27dBm (0.5 W)
External Antenna is not provided,
equipment that has an external 50 Q RF connector

48 Vdc
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Section 3: Equipment under test

Section 3: Equipment under test

Product: XR19AX25WM2/48Y

Specification: FCC 27

ltem # 1

Type of equipment: Server
Brand name: Dell

Model name or number: E38S

Serial number: 066JJ5
Nemko sample number: 364520
Connection port: Optical fiber

Cable length and type:

ltem # 2

Type of equipment:

Brand name:

Model name or number:

Serial number:

Nemko sample number:

Connection port:

Cable length and type:

ltem # 3

Type of equipment:

Brand name:

Model name or number:

Serial number:

Nemko sample number:

Connection port:

Cable length and type:

ltem # 4

Type of equipment:

Brand name:

Model name or number:

Serial number:

Nemko sample number:

Connection port:

Cable length and type:
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C Section 3: Equipment under test Product: XR19AX25WM2/48Y

Specification: FCC 27

3.9 Operation of the EUT during testing
In down-link direction, normal working at max gain with max RF power
output.

This report refer to measurement both RF port 1 and RF port 2.

When a RF port has been tested, the other one has been terminated on
50Q load.

3.10 EUT setup diagram

In this system Cell Hub (Base Station) is the EUT.

The server generates wanted signals in base band frequency and Cell Hub convert the signal to
RF band.

Test setup :

SERVER ) EUT

Spectrum
Analyzer

RF PORT
Under Test

140d 44

18} Jopun jou

TERMINATION

Procedure

Connect the server to the input of EUT by means of optical fiber, so the EUT can works at the
maximum power.

Connect the spectrum analyzer to the RF output connector of the EUT.
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C Section 4: Engineering considerations Product: XR19AX25WM2/48Y

Section 4: Engineering considerations

Specification: FCC 27

4.1 Modifications incorporated in the EUT

Modifications performed to the EUT during this assessment

None [X] Yes [, performed by Client [ ] or Nemko []
Details:

4.2 Deviations from laboratory tests procedures
Deviations from laboratory test procedures
None [XI Yes [] - details are listed below:

4.3 Technical judgment
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Section 5: Test conditions Product: XR19AX25WM2/48Y

Specification: FCC 27

Section 5: Test conditions

5.1 Deviations from laboratory tests procedures

No deviations were made from laboratory test procedures.

5.2 Test conditions, power source and ambient temperatures

Temperature: 15-30 °C
Relative humidity: 20-75 %
Air pressure: 86—106 kPa

Normal temperature,
humidity and air
pressure test
conditions

When it is impracticable to carry out tests under these conditions, a note to this
effect stating the ambient temperature and relative humidity during the tests shall
be recorded and stated.

Power supply range:

The normal test voltage for equipment to be connected to the mains shall be the
nominal mains voltage. For the purpose of the present document, the nominal
voltage shall be the declared voltage, or any of the declared voltages 5 %, for
which the equipment was designed.

[ Report reference 364520-11TRFWL

Page 10 of 298 |




@emko

Section 5: Test conditions

Product: XR19AX25WM2/48Y

Specification: FCC 27

Section 5: Test conditions, continued

5.3 Measurement uncertainty

Range and Setu Measurement
=UE Type Test gleatures P Uncertainty Notes
Frequency error 0.001 MHz + 40 GHz 0.08 ppm (1)
Carerpoyer [ —L02E-0ME | 1os8 0
Z+ Z :
RF Output Power 18 MHz = 40 GHz 3.0dB (1)
Adjacent channel power 1 MHz + 18 GHz 1.6 dB (1)
Conducted spurious 10 kHz + 26 GHz 3.0dB (1)
emissions 26 GHz + 40 GHz 4.5dB (1)
Intermodulation attenuation 1 MHz + 18 GHz 2.2dB (1)
Attack Eg’fa;igfﬂ“ency 1 MHz = 18 GHz 2.0ms (1)
Attack time — power behaviour 1 MHz + 18 GHz 2.5ms (1)
He'easeb:'r’::vijﬁfq“e”"y 1 MHz = 18 GHz 2.0ms (1)
He'eazigg’:f&; power 1 MHz = 18 GHz 25ms (1)
Transient behaviour of the
Conducted transmitter— Transient 1 MHz + 18 GHz 0.2 kHz (1)
frequency behaviour
Transmitter Transient behaviour of the
transmitter — Power level 1 MHz + 18 GHz 9% (1)
slope
Frequency deviation -
Maximum permissible 0.001 MHz + 18 GHz 1.3% (1)
frequency deviation
Frequency deviation -
Response of the transmitter to
mod;:JIation frequencies above OL0RA Mz AR e D248 (1)
3 kHz
Dwell time - 3% (1)
H°pggg a':r;?i‘gf‘ency 0.01 MHz + 18 GHz 1% (1)
Occupied Channel Bandwidth 0.01 MHz + 18 GHz 2% (1)
Modulation Bandwidth 0.01 MHz + 18 GHz 2% (1)
Radiated spurious emissions 10 kHz + 26.5 O 12 50uB (1)
Radiated 26.5 GHz + 40 GHz 8.0dB (1)
Effective radiated power 10 kHz + 26.5 GHz 6.0dB (1)
transmitter 26,5 GHz + 40 GHz 8.0dB (1)
Radiated spurious emissions 10 K25 200 Sl S.0d2 (1)
Radiated 26.5 GHz + 40 GHz 8.0dB (1)
Receiver Sensitivity measurement 1 MHz + 18 GHz 6.0 dB (1)
Conducted spurious 10 kHz + 26 GHz 3.0dB (1)
Gonductad emissions 26 GHz = 40 GHz 4.5dB )
(1) The reported expanded uncertainty of measurement is stated as the standard uncertainty of
measurement multiplied by the coverage factor k = 2 which has been derived from the assumed
normal probability distribution with infinite degrees of freedom and for a coverage probability of 95 %
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C Section 5: Test conditions Product: XR19AX25WM2/48Y

Specification: FCC 27

5.4 Test equipment

Equipment Manufacturer Model No. Asset/Serial No. = Next cal.
Spectrum Analyzer Agilent N9030A PXA MY53120882 12/2019
Climatic Chambre Angelantoni ACS-Hygros 600 7237 09/2020
Trilog Broad Band Antenna Schwarzbeck VULB 9162 VULB 9162-25 07/2021
Bilog antenna (1 + 18 GHz) Schwarzbeck STLP 9148 STPL 9148-123 07/2021
Double ridge horn antenna (4 + 40 GHz) RFSpin DRH40 061106A40 02/2020
Broadband preamplifier (18 + 40 GHz) Miteq JS44-18004000-35-8P-R 1.627 09/2020
Broadband preamplifier (1 + 18 GHz) Schwarzbeck BBV 9718 9718-137 09/2020
EMI receiver (2 Hz + 44 GHz) R&S ESW44 101620 08/2020
Controller Maturo FCU3.0 10041 NCR
Tilt antenna mast Maturo TAMA4.0-E 10042 NCR
Turntable Maturo TT4.0-5T 2.527 NCR
Semi-anechoic chamber Nemko 10m semi-anechoic chamber 530 09/2021
Shielded room Siemens 10m control room 1947 NCR
Controller EMCO 2090 9511-1099 NCR
Antenna Tower EMCO 2071-2 9601-1940 NCR
Turning table Controller EMCO 1061-1.521 9012-1508 NCR
Semi-anechoic chamber Nemko 3m semi-anechoic chamber 70 NCR
Shielded room Siemens 3m control room 3 NCR
Note: N/A = Not Applicable, NCR = No Cal Required, COU = CAL On Use
(*) Equipment supplied by manufacturer’s
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C Appendix A: Test results Product: XR19AX25WM2/48Y

Specification: FCC 27

Appendix A: Test results

Clause 27.53(h)(8) Occupied bandwidth

The emission bandwidth is defined as the width of the signal between two points, one below the
carrier center frequency and one above the carrier center frequency, outside of which all
emissions are attenuated at least 26 dB below the transmitter power.

Test date: 10/21/2019 to 12/13/2019
Test results: Pass

Special notes
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Appendix A: Test results Product: XR19AX25WM2/48Y

Nemko

Specification: FCC 27

RF PORT 1

Carrier Ref Freq: 1.997500000 GHz
>~ Trig: Free Run Avg|Hold: 10110 Direction: Downlink
HIFGain:Low #Atten: 14 dB Ext Gain: -32.90dB  Num CC(s): 1

Carrier Ref Freq: 1.997500000 GHz
>~ Trig: Free Run Avg|Hold: 1010 Direction: Downlink
HIFGain:Low #Atten: 14 dB. Ext Gain: -32.90dB  Num CC(s): 1

"’vame

Active Carrier(s) 1, Span 10 MHz,

" Active Carrier(s) 1, Span 10 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 13.2 ms| $

#Res BW 30 kHz VBW 1 MHz weep 13.2 ms)

Occupied Bandwidth Total Power 27.1 dBm
4.4762 MHz

Transmit Freq Error -4.082 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.727 MHz xdB -26.00 dB

Occupied Bandwidth Total Power 27.2 dBm
4.4744 MHz

Transmit Freq Error -1.732 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.743 MHz xdB -26.00 dB

Channel: BOTTOM, Modulation: QPSK, Channel: BOTTOM, Modulation: 16QAM,
BW=5MHz BW=5MHz

Carrier Ref Freq: 1.997500000 GHz
> Trig: Free Run Avg|Hold: 10110 Direction: Downlink
#FGain:Low  #Atten: 14 dB Ext Gain: -32.80dB  Num CC(s): 1

Carrier Ref Freq: 1.997500000 GHz
> Trig: Free Run Avg|Hold: 1010 Direction: Downlink
#FGain:ilow  #Atten: 14 dB Ext Gain: -32.90dB  Num CC(s): 1

\

f
L“f‘ﬂm’««l\m«r\wwmmw»; o i T )

Center 1.998 GHz Active Carrier(s) 1, Span 10 MHz
HRes BW 30 kHz VBW 1 MHz Sweep 13.2 ms|

Center 1.998 GHz Active Carrier(s) 1, Span 10 MHz|
H#Res BW 30 kHz VBW 1 MHz Sweep 13.2 ms|

Occupied Bandwidth Total Power 27.2 dBm Occupied Bandwidth Total Power 27.4 dBm
4.4598 MHz 4.4704 MHz

Transmit Freq Error -1.440 kHz % of OBW Power 99.00 % Transmit Freq Error -1.014 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.679 MHz xdB -26.00 dB x dB Bandwidth 4.720 MHz xdB -26.00 dB

Channel: BOTTOM, Modulation: 64QAM, Channel: BOTTOM, Modulation: 256QAM,
BW=5MHz BW=5MHz
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Appendix A: Test results

Carrier Ref Freq: 2.007500000 GH:
Trig: Free Run Avg|Hold: 10110

== Direction: Downlink
#IFGain:Low #Atten: 14 dB. Ext Gail :

2.90dB  Num CC(s): 1

\

|
Kt oo g

Center 2.008 GHz
#Res BW 30 kHz VBW 1 MHz

Active Carrier(s) 1, Span 10 MHz

Sweep 13.2 ms|
Occupied Bandwidth Total Power 27.0 dBm
4.4718 MHz
Transmit Freq Error 3.433 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.779 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: QPSK,
BW=5MHz

Carrier Ref Freq: 2.007500000 GHz
== Trig: Free Run Avg|Hold: 10/ Direction: Downlink
#Atten: 14 dB X Num CC(s): 1

bt L IV

Center 2.008 GHz Active Carrier(s) 1, Span 10 MHz|
#Res BW 30 kHz VBW 1 MHz Sweep 13.2 ms|

Occupied Bandwidth Total Power 27.1 dBm
4.4696 MHz

Transmit Freq Error 5.385 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.732 MHz xdB -26.00 dB

Channel: MIDDLE, Modulation: 64QAM,
BW=5MHz

Product: XR19AX25WM2/48Y

Specification: FCC 27

Ref Freq; 2.007500000 GHz
> Trig: Free Run Avg|Hold: 10110 Direction: Downlink
Ext Gain: -32.90dB  Num CC(s): 1

T oot iy

ICenter 2.008 GHz Active Carrier(s) 1, Span 10 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 13.2 ms|

Occupied Bandwidth Total Power 27.1 dBm
4.4798 MHz

Transmit Freq Error -3.542 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.745 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: 16QAM,
BW=5MHz

Direction: Downlink
Num CC(s): 1

DAt

Active Carrier(s) 1, Span 10 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 13.2 ms|

Occupied Bandwidth Total Power 27.1 dBm
4.4830 MHz

Transmit Freq Error 578 Hz % of OBW Power 99.00 %

x dB Bandwidth 4.730 MHz xdB -26.00 dB

Channel: MIDDLE, Modulation: 256QAM,
BW=5MHz
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Appendix A: Test results

Garrier Ref Freq: 2.017500000 GH:
Trig: Free Run Avg|Hold: 10110

== Direction: Downlink
#IFGain:Low #Atten: 14 dB. Ext Gail :

2.90dB  Num CC(s): 1

\'“‘{w.‘srww».\h“,«:v,wwm,\

Center 2.018 GHz Active Carrier(s) 1, Span 10 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 13.2 ms|

Occupied Bandwidth Total Power 26.9 dBm
4.4672 MHz

Transmit Freq Error -3.680 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.771 MHz x dB -26.00 dB

Channel: TOP, Modulation: QPSK,
BW=5MHz

Avg|Hold: 10110 Direction: Downlink
2.90dB  Num CC(s): 1

,fur*mmm4~\d\~wx~f‘!*}'w kw*rv’mm%m\%wﬂw»

Center 2.018 GHz

Active Carrier(s) 1, Span 10 MHz
#Res BW 30 kHz VBW 1MHz Sweep 13.2 ms|

Occupied Bandwidth Total Power 26.8 dBm
4.4562 MHz

Transmit Freq Error -8.950 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.723 MHz x dB -26.00 dB

H#Res BW 30 kHz VBW 1 MHz Sweep 13.2 ms|

Channel: TOP, Modulation: 64QAM,
BW=5MHz

Product: XR19AX25WM2/48Y

Specification: FCC 27

Ref Freq; 2.017500000 GHz
Trig: Free Run Avg|Hold: 10110 Direction: Downlink
Ext Gain: -32.90dB  Num CC(s): 1

LT L e

iCenter 2.018 GHz Active Carrier(s) 1, Span 10 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 13.2 ms|

Occupied Bandwidth Total Power 26.8 dBm
4.4766 MHz

Transmit Freq Error -1.256 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.771 MHz x dB -26.00 dB

Channel: TOP, Modulation: 16QAM,
BW=5MHz

Carrier Ref Freq: 2.017500000 GHz
Avg|Hold: 10110 Direction: Downlink
Ext Gain: -32.90dB_ Num CC(s): 1

e AT (LR RS

ICenter 2.018 GHz Active Carrier(s) 1, Span 10 MHz

Occupied Bandwidth Total Power 26.9 dBm
4.4639 MHz

Transmit Freq Error 1.158 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.702 MHz x dB -26.00 dB

Channel: TOP, Modulation: 256QAM,
BW=5MHz
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Appendix A: Test results

Carrier Ref Freq: 2.000000000 GH:
Trig: Free Run Avg|Hold: 10110

== Direction: Downlink
#IFGain:Low #Atten: 14 dB. Ext Gail :

2.90dB  Num CC(s): 1

Ref 15.00 dBm

Active Carrier(s) 1, Span 20 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms|

Occupied Bandwidth Total Power 26.9 dBm
8.9215 MHz

Transmit Freq Error 959 Hz % of OBW Power 99.00 %

x dB Bandwidth 9.415 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: QPSK,
BW=10MHz

Carrier Ref Freq: 2.000000000 GHz
AvglHold:>10/10  Direction: Downlink
2.90dB  Num CC(s): 1

Active Carrier(s) 1, Span 20 MHz
#Res BW 30 kHz VBW 1MHz Sweep 26.4 ms|

Occupied Bandwidth Total Power 27.0 dBm

8.9255 MHz

Transmit Freq Error 1.477 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.377 MHz x dB -26.00 dB

#Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms|

H#Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms|

Channel: BOTTOM, Modulation: 64QAM,
BW=10MHz

Product: XR19AX25WM2/48Y

Specification: FCC 27

Avg|Hold:>10110 Direction: Downlink
Ext Gain: -32.90dB  Num CC(s): 1

e e

Active Carrier(s) 1, Span 20 MHz

Occupied Bandwidth Total Power 27.0 dBm
8.9249 MHz

Transmit Freq Error 5.229 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.283 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: 16QAM,
BW=10MHz

Carrier Ref Freq: 2.000000000 GHz
Avg|Hold: 1010 Direction: Downlink
Ext Gain: -32.90dB_ Num CC(s): 1

Ref 15.00 dBm

e T AU L e e R

Active Carrier(s) 1, Span 20 MHz

Occupied Bandwidth Total Power 26.9 dBm
8.9229 MHz

Transmit Freq Error 3.373 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.423 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: 256QAM,
BW=10MHz

[ Report reference 364520-11TRFWL

Page 17 of 298 |




Appendix A: Test results

Carrier Ref Freq: 2.007500000 GH:
Trig: Free Run Avg|Hold: 10110

== Direction: Downlink
#IFGain:Low #Atten: 14 dB. Ext Gail :

2.90dB  Num CC(s): 1

ICenter 2.008 GHz Active Carrier(s) 1, Span 20 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms|

Occupied Bandwidth Total Power 27.2dBm
8.9168 MHz

Transmit Freq Error 13.482 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.373 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: QPSK,
BW=10MHz

Avg|Hold: 10110 Direction: Downlink
2.90dB  Num CC(s): 1

ICenter 2.008 GHz Active Carrier(s) 1, Span 20 MHz
#Res BW 30 kHz VBW 1MHz Sweep 26.4 ms|

Occupied Bandwidth Total Power 27.1 dBm

8.9201 MHz

Transmit Freq Error 6.190 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.325 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: 64QAM,
BW=10MHz

Product: XR19AX25WM2/48Y

Specification: FCC 27

Ref Freq; 2.007500000 GHz
> Trig: Free Run Avg|Hold: 10110 Direction: Downlink
#FGain:Low #Atte dB Ext Gain: -32.90dB  Num CC(s): 1

Ref 15.00 dBm

AR

ICenter 2.008 GHz Active Carrier(s) 1, Span 20 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms|

Occupied Bandwidth Total Power 27.0 dBm
8.9145 MHz

Transmit Freq Error -1.734 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.330 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: 16QAM,
BW=10MHz

Carrier Ref Freq: 2.007500000 GHz
Avg|Hold: 10110 Direction: Downlink
Ext Gain: -32.90dB_ Num CC(s): 1

Ref 15.00 dBm

ICenter 2.008 GHz Active Carrier(s) 1, Span 20 MHz
H#Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms|

Occupied Bandwidth Total Power 27.0 dBm
8.9201 MHz

Transmit Freq Error 3.507 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.383 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: 256QAM,
BW=10MHz
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Appendix A: Test results

Carrier Ref Freq: 2.015000000 GH:
Trig: Free Run Avg|Hold: 10110

== Direction: Downlink
#IFGain:Low #Atten: 14 dB. Ext Gail :

2.90dB  Num CC(s): 1

ICenter 2.015 GHz Active Carrier(s) 1, Span 20 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms|

Occupied Bandwidth Total Power 27.0 dBm
8.9214 MHz

Transmit Freq Error 5.139 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.356 MHz x dB -26.00 dB

Channel: TOP, Modulation: QPSK,
BW=10MHz

Avg|Hold: 10110 Direction: Downlink
2.90dB  Num CC(s): 1

Center 2.015 GHz Active Carrier(s) 1, Span 20 MHz
#Res BW 30 kHz VBW 1MHz Sweep 26.4 ms|

Occupied Bandwidth Total Power 26.9 dBm

8.9238 MHz

Transmit Freq Error 9.562 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.434 MHz x dB -26.00 dB

Channel: TOP, Modulation: 64QAM,
BW=10MHz

Product: XR19AX25WM2/48Y

Specification: FCC 27

Carrier Ref Freq: 2.015000000 GHz
Trig: Free Run Avg|Hold: 10110 Direction: Downlink
#Att dB Ext Gain: -32.90dB  Num CC(s): 1

iCenter 2.015 GHz Active Carrier(s) 1, Span 20 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms|

Occupied Bandwidth Total Power 27.0 dBm
8.9347 MHz

Transmit Freq Error -2.189 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.393 MHz x dB -26.00 dB

Channel: TOP, Modulation: 16QAM,
BW=10MHz

Carrier Ref Freq: 2.015000000 GHz
Avg|Hold: 1010 Direction: Downlink
Ext Gain: -32.90dB_ Num CC(s): 1

Ref 15.00 dBm

ICenter 2.015 GHz Active Carrier(s) 1, Span 20 MHz
H#Res BW 30 kHz VBW 1 MHz Sweep 26.4 ms|

Occupied Bandwidth Total Power 27.0 dBm
8.9356 MHz

Transmit Freq Error 384 Hz % of OBW Power 99.00 %
x dB Bandwidth 9.331 MHz x dB -26.00 dB

Channel: TOP, Modulation: 256QAM,
BW=10MHz
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Appendix A: Test results

Carrier Ref Freq: 2.002500000 GH:
Trig: Free Run Avg|Hold: 10110

== Direction: Downlink
#IFGain:Low #Atten: 14 dB. Ext Gail :

2.90dB  Num CC(s): 1

Ref 15.00 dBm

ICenter 2.003 GHz Active Carrier(s) 1, Span 30 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 39.6 ms|

Occupied Bandwidth Total Power 27.2dBm
13.384 MHz

Transmit Freq Errol 3.661 kHz % of OBW Power 99.00 %

x dB Bandwidth 13.93 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: QPSK,
BW=15MHz

Direction: Downlink
Num CC(s): 1

Center 2.003 GHz

Active Carrier(s) 1, Span 30 MHz
#Res BW 30 kHz VBW 1MHz Sweep 39.6 ms|

Occupied Bandwidth Total Power 27.1 dBm
13.376 MHz

Transmit Freq Error 2.908 kHz % of OBW Power 99.00 %
x dB Bandwidth 13.86 MHz x dB -26.00 dB

H#Res BW 30 kHz VBW 1 MHz Sweep 39.6 ms|

Channel: BOTTOM, Modulation: 64QAM,
BW=15MHz

Product: XR19AX25WM2/48Y

Specification: FCC 27

Ref Freq; 2.002500000 GHz
> Trig: Free Run Avg|Hold: 10110 Direction: Downlink
#FGain:Low #Atte dB Ext Gain: -32.90dB  Num CC(s): 1

Ref 15.00 dBm

ICenter 2.003 GHz Active Carrier(s) 1, Span 30 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 39.6 ms|

Occupied Bandwidth Total Power 27.2dBm
13.374 MHz

Transmit Freq Error -5.284 kHz % of OBW Power 99.00 %

x dB Bandwidth 13.87 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: 16QAM,
BW=15MHz

Carrier Ref Freq: 2.002500000 GHz
Avg|Hold: 10110 Direction: Downlink
Ext Gain: -32.90dB_ Num CC(s): 1

Ref 15.00 dBm

ICenter 2.003 GHz Active Carrier(s) 1, Span 30 MHz

Occupied Bandwidth Total Power 27.1 dBm
13.377 MHz

Transmit Freq Error 3.493 kHz % of OBW Power 99.00 %
x dB Bandwidth 13.89 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: 256QAM,
BW=15MHz
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Appendix A: Test results

Garrier Ref Freq: 2.007600000 GHz
" Trig: Free Run Avg|Hold: 10110 Direction: Downlink
#FGain:Low #Atten: 14 dB Ext Gain: -32.90dB  Num CC(s): 1

Ref 15.00 dBm

ICenter 2.008 GHz Active Carrier(s) 1, Span 30 MHz|
H#Res BW 30 kHz VBW 1 MHz Sweep 39.6 ms

Occupied Bandwidth Total Power 27.1 dBm
13.383 MHz

Transmit Freq Error -813 Hz % of OBW Power 99.00 %

x dB Bandwidth 13.92 MHz xdB -26.00 dB

Channel: MIDDLE, Modulation: QPSK,
BW=15MHz

Avg|Hold: 10110 Direction: Downlink
2.90dB  Num CC(s): 1

Center 2.008 GHz

Active Carrier(s) 1, Span 30 MHz
#Res BW 30 kHz VBW 1MHz Sweep 39.6 ms|

Occupied Bandwidth Total Power 27.1 dBm
13.368 MHz

Transmit Freq Error 2.235 kHz % of OBW Power 99.00 %

x dB Bandwidth 13.77 MHz x dB -26.00 dB

H#Res BW 30 kHz VBW 1 MHz Sweep 39.6 ms|

Channel: MIDDLE, Modulation: 64QAM,
BW=15MHz

Product: XR19AX25WM2/48Y

Specification: FCC 27

Carrier Ref Freq: 2.007500000 GHz
Trig: Free Run Avg|Hold: 10110 Direction: Downlink
Ext Gain: -32.90dB  Num CC(s): 1

ICenter 2.008 GHz Active Carrier(s) 1, Span 30 MHz|
#Res BW 30 kHz VBW 1 MHz Sweep 39.6 ms|

Occupied Bandwidth Total Power 27.1 dBm
13.370 MHz

Transmit Freq Error -5.051 kHz % of OBW Power 99.00 %
x dB Bandwidth 13.87 MHz xdB -26.00 dB

Channel: MIDDLE, Modulation: 16QAM,
BW=15MHz

Carrier Ref Freq: 2.007500000 GHz
Avg|Hold: 10110 Direction: Downlink
Ext Gain: -32.90dB_ Num CC(s): 1

Ref 15.00 dBm

PP e o M

ICenter 2.008 GHz Active Carrier(s) 1, Span 30 MHz

Occupied Bandwidth Total Power 27.1 dBm
13.368 MHz

Transmit Freq Error -293 Hz % of OBW Power 99.00 %
x dB Bandwidth 13.97 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: 256QAM,
BW=15MHz
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#IFGain:Low

Ref 15.00 dBm

Center 2.013 GHz
#Res BW 30 kHz

Occupied Bandwidth

Appendix A: Test results

Carrier Ref Freq: 2.012500000 GH:
Trig: Free Run Avg|Hold: 10110

Direction: Downlink
#Atten: 14 dB. Ext Gail :

2.90dB  Num CC(s): 1

Active Carrier(s) 1, Span 30 MHz

VBW 1 MHz Sweep 39.6 ms|

Total Power 27.0 dBm

13.381 MHz

Transmit Freq Errol 634 Hz

x dB Bandwidth

% of OBW Power 99.00 %

13.83 MHz x dB -26.00 dB

Channel: TOP, Modulation: QPSK,
BW=15MHz

Center 2.013 GHz
#Res BW 30 kHz

Occupied Bandwidth

Avg|Hold: 10110 Direction: Downlink
2.90dB  Num CC(s): 1

Active Carrier(s) 1, Span 30 MHz
Sweep 39.6 ms|

VBW 1 MHz

Total Power 27.1 dBm

13.373 MHz

Transmit Freq Error 5.832 kHz

x dB Bandwidth

% of OBW Power 99.00 %

14.03 MHz x dB -26.00 dB

#Res BW 30 kHz

Channel: TOP, Modulation: 64QAM,
BW=15MHz

Product: XR19AX25WM2/48Y

Specification: FCC 27

Ref Freq; 2.012500000 GHz
Trig: Free Run Avg|Hold: 10110 Direction: Downlink
Ext Gain: -32.90dB  Num CC(s): 1

Center 2.013 GHz

Active Carrier(s) 1, Span 30 MHz
#Res BW 30 kHz

VBW 1 MHz Sweep 39.6 ms|
Occupied Bandwidth

13.382 MHz
Transmit Freq Error -364 Hz
x dB Bandwidth

Total Power 27.1 dBm

% of OBW Power 99.00 %
14.04 MHz x dB -26.00 dB

Channel: TOP, Modulation: 16QAM,
BW=15MHz

Carrier Ref Freq: 2.012500000 GHz
AvglHold:>10/10  Direction: Downlink
Ext Gain: -32.90dB _ Num CC(s): 1

Ref 15.00 dBm

ICenter 2.013 GHz Active Carrier(s) 1, Span 30 MHz

VBW 1 MHz Sweep 39.6 ms|

Occupied Bandwidth

13.392 MHz
-3.320 kHz % of OBW Power 99.00 %
13.92 MHz x dB -26.00 dB

Total Power 26.8 dBm

Transmit Freq Error
x dB Bandwidth

Channel: TOP, Modulation: 256QAM,
BW=15MHz

[ Report reference 364520-11TRFWL

Page 22 of 298 |




Appendix A: Test results

Carrier Ref Freq: 2.005000000 GH:
Trig: Free Run Avg|Hold: 10110

== Direction: Downlink
#IFGain:Low #Atten: 14 dB. Ext Gail :

2.90dB  Num CC(s): 1

Ref 15.00 dBm

ICenter 2.005 GHz Active Carrier(s) 1, Span 40 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 52.8 ms|

Occupied Bandwidth Total Power 27.0 dBm
17.836 MHz

Transmit Freq Error -1.276 kHz % of OBW Power 99.00 %

x dB Bandwidth 18.48 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: QPSK,
BW=20MHz

Avg|Hold: 10110 Direction: Downlink
2.90dB  Num CC(s): 1

Center 2.005 GHz

Active Carrier(s) 1, Span 40 MHz
#Res BW 30 kHz VBW 1MHz Sweep 52.8 ms|

Occupied Bandwidth Total Power 27.0 dBm
17.825 MHz

Transmit Freq Error -12.081 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.47 MHz x dB -26.00 dB

H#Res BW 30 kHz VBW 1 MHz Sweep 52.8 ms|

Channel: BOTTOM, Modulation: 64QAM,
BW=20MHz

Product: XR19AX25WM2/48Y

Specification: FCC 27

Carrier Ref Freq: 2.005000000 GHz
> Trig: Free Run Avg|Hold: 10110 Direction: Downlink
#FGain:Low #Atte dB Ext Gain: -32.90dB  Num CC(s): 1

Ref 15.00 dBm

iCenter 2.005 GHz Active Carrier(s) 1, Span 40 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 52.8 ms|

Occupied Bandwidth Total Power 27.1 dBm
17.849 MHz

Transmit Freq Error -4.914 kHz % of OBW Power 99.00 %

x dB Bandwidth 18.51 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: 16QAM,
BW=20MHz

Carrier Ref Freq: 2.005000000 GHz
Avg|Hold: 1010 Direction: Downlink
Ext Gain: -32.90dB_ Num CC(s): 1

Ref 15.00 dBm

ICenter 2.005 GHz Active Carrier(s) 1, Span 40 MHz

Occupied Bandwidth Total Power 27.1 dBm
17.844 MHz

Transmit Freq Error 2.831 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.47 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: 256QAM,
BW=20MHz

[ Report reference 364520-11TRFWL

Page 23 of 298 |




Appendix A: Test results

Carrier Ref Freq: 2.007500000 GH:
Trig: Free Run Avg|Hold: 10110

== Direction: Downlink
#IFGain:Low #Atten: 14 dB. Ext Gail :

2.90dB  Num CC(s): 1

Ref 15.00 dBm

ICenter 2.008 GHz Active Carrier(s) 1, Span 40 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 52.8 ms|

Occupied Bandwidth Total Power 27.0 dBm
17.823 MHz

Transmit Freq Error -13.325 kHz % of OBW Power 99.00 %

x dB Bandwidth 18.30 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: QPSK,
BW=20MHz

Avg|Hold: 10110 Direction: Downlink
2.90dB  Num CC(s): 1

Ref 15.00 dBm

Center 2.008 GHz

Active Carrier(s) 1, Span 40 MHz
#Res BW 30 kHz VBW 1MHz Sweep 52.8 ms|

Occupied Bandwidth Total Power 27.0 dBm
17.838 MHz

Transmit Freq Error -12.141 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.35 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: 64QAM,
BW=20MHz

Product: XR19AX25WM2/48Y

Specification: FCC 27

Ref Freq; 2.007500000 GHz
> Trig: Free Run Avg|Hold: 10110 Direction: Downlink
#FGain:Low #Atte dB Ext Gain: -32.90dB  Num CC(s): 1

Ref 15.00 dBm

ICenter 2.008 GHz Active Carrier(s) 1, Span 40 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 52.8 ms|

Occupied Bandwidth Total Power 27.1 dBm
17.812 MHz

Transmit Freq Error -18.118 kHz % of OBW Power 99.00 %

x dB Bandwidth 18.43 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: 16QAM,
BW=20MHz

Carrier Ref Freq: 2.007500000 GHz
Avg|Hold: 10110 Direction: Downlink
Ext Gain: -32.90dB_ Num CC(s): 1

Ref 15.00 dBm

ICenter 2.008 GHz Active Carrier(s) 1, Span 40 MHz
H#Res BW 30 kHz VBW 1 MHz Sweep 52.8 ms|

Occupied Bandwidth Total Power 27.0 dBm
17.839 MHz

Transmit Freq Error -9.606 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.27 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: 256QAM,
BW=20MHz
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Appendix A: Test results

Garrier Ref Freq: 2.010000000 GH:
Trig: Free Run Avg|Hold: 10110

== Direction: Downlink
#IFGain:Low #Atten: 14 dB. Ext Gail :

2.90dB  Num CC(s): 1

Ref 15.00 dBm

Active Carrier(s) 1, Span 40 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 52.8 ms|

Occupied Bandwidth Total Power 26.9 dBm
17.835 MHz

Transmit Freq Error -3.964 kHz % of OBW Power 99.00 %

x dB Bandwidth 18.42 MHz x dB -26.00 dB

Channel: TOP, Modulation: QPSK,
BW=20MHz

Direction: Downlink
Num CC(s): 1

Center 2.01 GHz

Active Carrier(s) 1, Span 40 MHz
#Res BW 30 kHz VBW 1MHz Sweep 52.8 ms|

Occupied Bandwidth Total Power 26.9 dBm
17.841 MHz

Transmit Freq Error -8.556 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.41 MHz x dB -26.00 dB

Channel: TOP, Modulation: 64QAM,
BW=20MHz

Product: XR19AX25WM2/48Y

Specification: FCC 27

Carrier Ref Freq: 2.010000000 GHz
> Trig: Free Run Avg|Hold: 10110 Direction: Downlink
#FGain:Low #Att dB Ext Gain: -32.90dB  Num CC(s): 1

Ref 15.00 dBm

iCenter 2.01 GHz Active Carrier(s) 1, Span 40 MHz
#Res BW 30 kHz VBW 1 MHz Sweep 52.8 ms|

Occupied Bandwidth Total Power 26.8 dBm
17.828 MHz

Transmit Freq Error -1.203 kHz % of OBW Power 99.00 %

x dB Bandwidth 18.43 MHz x dB -26.00 dB

Channel: TOP, Modulation: 16QAM,
BW=20MHz

Carrier Ref Freq: 2.010000000 GHz
Avg|Hold: 1010 Direction: Downlink
Ext Gain: -32.90dB_ Num CC(s): 1

Ref 15.00 dBm

iCenter 2.01 GHz Active Carrier(s) 1, Span 40 MHz
H#Res BW 30 kHz VBW 1 MHz Sweep 52.8 ms|

Occupied Bandwidth Total Power 26.9 dBm
17.826 MHz

Transmit Freq Error -4.931 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.34 MHz x dB -26.00 dB

Channel: TOP, Modulation: 256QAM,
BW=20MHz

[ Report reference 364520-11TRFWL

Page 25 of 298 |




Appendix A: Test results

Carrier Ref Freq: 1.997500000 GHz
>~ Trig: Free Run Avg|Hold: 10110 Direction: Downlink
#FGain:Low #Atten: 14 dB. Ext Gain: -32.90dB_ Num CC(s): 1

Ref 30.00 dBm

o e N e A A

ICenter 1.998 GHz Active Carrier(s) 1, Span 10 MHz|
#Res BW 30 kHz VBW 1 MHz Sweep 13.2 ms|

Occupied Bandwidth Total Power 26.3 dBm
4.4701 MHz

Transmit Freq Error -5.657 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.716 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: QPSK,
BW=5MHz

Carrier Ref Freq: 1.997500000 GHz
o Trig: Free Run Avg|Hold: 10/1 Direction:
#IFGain:Low #Atten: 2. Num CC(

Ref 30.00 dBm

\

A

Active (s) 1, Span 10 MHz,
VBW 1 MHz Sweep 13.2 ms|

Occupied Bandwidth Total Power 26.4 dBm
4.4744 MHz

Transmit Freq Error -3.874 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.718 MHz xdB -26.00 dB

#Res BW 30 kHz VBW 1 MHz Sweep 13.2 ms|

Channel: BOTTOM, Modulation: 64QAM,
BW=5MHz

Product: XR19AX25WM2/48Y

Specification: FCC 27

Carrier Ref Freq: 1.997500000 GHz
= Trig: Free Run Avg|Hold: 10110 Direction: Downlink
#FGain:Low #Atten: 14 dB. Ext Gain: -32.90dB  Num CC(s): 1

Ref 30.00 dBm

AT YR AT N iy

AR Moyt

ICenter 1.998 GHz Active Carrier(s) 1, Span 10 MHz

Occupied Bandwidth Total Power 26.2 dBm
4.4701 MHz

Transmit Freq Error -3.544 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.746 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: 16QAM,
BW=5MHz

Carrier Ref Freq; 1.997500000 GHz
o> Trig: Free Run AvglHold: 10110 Direction: Downlink
#FGainLow #Atten: 14 dB Ext Gain: -32.90dB  Num CC(s): 1

Ref 30.00 dBm

Active Carrier(s) 1, Span 10 MHz
VBW 1MHz Sweep 13.2 ms|

Occupied Bandwidth Total Power 26.3 dBm
4.4748 MHz

Transmit Freq Error 2.249 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.648 MHz x dB -26.00 dB

Channel: BOTTOM, Modulation: 256QAM,
BW=5MHz
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Appendix A: Test results

Carrier Ref Freq; 2.007500000 GH
G Trig: FreeRun Avg|Hold:>10110 Direction: Downlink
#FGain:Low  #Atten: 22 dB Ext Gain: -3290dB_ Num CC(s): 1

Ref 25.00 dBm

i i

Center 2.008 GHz

Active Carrier(s) 1, Span 10 MHz
#Res BW 30 kHz VBW 1 MHz

Sweep 13.2 ms|

Occupied Bandwidth Total Power 27.0 dBm
4.4718 MHz

Transmit Freq Error 3.236 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.764 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: QPSK,
BW=5MHz

Carrier Ref Freq: 2.007500000 GHz
50 Trig: FreeRun AvglHold:>10/10 Direction: Downlink
#Atten: 22 dB Ext Gain: -32.90dB_ Num CC(s): 1

M e L

Center 2.008 GHz

" Active Carrier(s) 1, Span 10 MHz
HRes BW 30 kHz VBW 1 MHz

Sweep 13.2 ms|
Occupied Bandwidth Total Power 27.1 dBm
4.4735 MHz

Transmit Freq Error 159 Hz % of OBW Power 99.00 %
x dB Bandwidth 4.756 MHz xdB -26.00 dB

#Res BW 30 kHz VBW 1 MHz

Channel: MIDDLE, Modulation: 64QAM,
BW=5MHz

Product: XR19AX25WM2/48Y

Specification: FCC 27

Avg|Hold:>10110 Direction: Downlink
Ext Gain: -32.90dB  Num CC(s): 1

»MW,«MM»«.#W‘J Mgt Yoy

Center 2.008 GHz

Active Carrier(s) 1, Span 10 MHz
#Res BW 30 kHz VBW 1 MHz

Sweep 13.2 ms|
Occupied Bandwidth Total Power 27.0 dBm

4.4760 MHz

Transmit Freq Error -3.971 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.725 MHz x dB -26.00 dB

Channel: MIDDLE, Modulation: 16QAM,
BW=5MHz

0110 Direction: Downlink
-32.90dB  Num CC(s): 1

Ref 25.00 dBm

.,‘.,‘,.v»wMM‘wmlﬂ“

AN A it

Active Carrier(s) 1, Span 10 MHz
Sweep 13.2 ms|

Occupied Bandwidth Total Power 27.1 dBm
4.4765 MHz

Transmit Freq Error 1.439 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.743 MHz xdB -26.00 dB

Channel: MIDDLE, Modulation: 256QAM,
BW=5MHz
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